Development of CFRP Class A Body Panels and Structural Components for Automotive Applications


Appendix 5.23 – Florida Environmental Test Description
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TEST CONFIRMATION Test Program: 1 of 1
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Q-Lab Weathering Research Service

To our Client:
Your test specimens have been received by us and weathering testing commenced according to the following:

Company: Gurit Ltd. Test No: SPS-9
Address: St. Cross Business Park Test Program: 1 of 1
Newport, Isle of Wight PO30 5WU Payment Info: PO # 4500008091
United Kingdom Your Ref:
Page: 1of2
Attn: Ms. Charlene Squires Date: February 9, 2007
Phone: 44 (0) 1983 828000 Ext. 175
Specimen Quantity: 1 Specimen Condition:
See attached Return Schedule Detail All specimens were received in good condition
Test Description:
Date Exposed: February 1, 2007 Deviation: None
Type of Test: Direct Weathering- Florida
45° South
Open backed
Test Method: ASTM G7 2005
Evaluations and Reports:
Wash: Water only on the whole specimen every 14 day(s)
Gloss: 20° Washed on the whole specimen every 14 day(s)
Gloss: 60° Washed on the whole specimen every 14 day(s)
Color: Washed on the whole specimen every 14 day(s)
Sphere CIE LAB 10° D65 Specular Included Delta E,C,H
Visual inspection on the whole specimen every 14 day(s)
Q-Lab Florida: 1005 SW 18 Avenue, P. O. Box 349490, Homestead, FL 33034  Phone (305) 245-5600  Fax (305) 245-5656 QLPANEL
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